of 30/30
Model PA Year 2000 11.12.2006 MG Pos Part Number Name Qty Model 4 SG 07 Illustration 407-11 Restrictions UPD 597 17:50 Remarks ETKA page: 001 EPIS 221 USA control arm wheel bearing housing wheel hub suspension stabilizer front 4 cylinder: AEB,ATW,AUG; 6 cylinder: AHA,ATQ 1A 4D0 407 151 P control arm as required use: >>3B-XP213726 8D0 411 357 2 2 4D0 407 181 H bonded rubber mounting 2 3 4D0 407 182 E bonded rubber mounting 2 4 4D0 407 183 Q bonded rubber mounting alternatively: 4D0 407 183 P 2 5 N 906 259 01 bolt, hex. hd. with pin (combi) M12X1,5X120X80 2 6 N 101 064 02 shouldered hex. nut, self-locking M12X1,5 6 7 N 102 949 01 bolt, hex. hd. (combi.) M12X1,5X100- 2 8 + 4D0 407 192 C lock screw M10X50 2 9 + N 102 861 02 shouldered hex. nut, self-locking M10 4 10 + N 034 790 7 screw, hex. hd. M10X100 2 11 + N 906 289 01 bolt, hex. hd. (combi.) M8X25 2 12 8D0 407 257 AL wheel bearing housing 75MM left 1 AEB,ATW,AUG (12) 8D0 407 258 AC wheel bearing housing F >> 3B-Y-450 000* 75MM right 1 AEB,ATW (12) 8D0 407 258 AL wheel bearing housing F 3B-Y-450 001>>* 75MM right 1 AEB,ATW,AUG (12) 8D0 407 257 AM wheel bearing housing 82MM left 1 AHA,ATQ (12) 8D0 407 258 AM wheel bearing housing 82MM right 1 AHA,ATQ (13) 8D0 407 505 H upper link left front upper 1 (13) 8D0 407 506 H upper link right front upper 1 14A 4D0 407 509 G upper link F >> 3B-XE113 734 left rear upper 1 et_bt1.frm

4 Front Axle, Differential, Steering

  • View
    305

  • Download
    10

Embed Size (px)

Text of 4 Front Axle, Differential, Steering

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:50

11.12.2006 USA

PA

2000

4

07

407-11

597Pos

ETKAName Remarks front Qty Model 4 cylinder: AEB,ATW,AUG; 6 cylinder: AHA,ATQ 2 as required use: >>3B-XP213726 8D0 411 357 2 2 2 4D0 407 183 P M12X1,5X120X80 M12X1,5 M12X1,5X100M10X50 M10 M10X100 M8X25 75MM left 75MM right 75MM right 82MM left 82MM right left front upper right front upper >> 3B-XE113 734 left rear upper 2 6 2 2 4 2 2 1 AEB,ATW,AUG

Part Number

control arm wheel bearing housing wheel hub suspension stabilizer 1A 4D0 407 151 P control arm

2 3 4 5 6 7

4D0 407 181 H 4D0 407 182 E 4D0 407 183 Q N N N 906 259 01 101 064 02 102 949 01

bonded rubber mounting bonded rubber mounting bonded rubber mounting alternatively: bolt, hex. hd. with pin (combi) shouldered hex. nut, self-locking bolt, hex. hd. (combi.) lock screw shouldered hex. nut, self-locking screw, hex. hd. bolt, hex. hd. (combi.) wheel bearing housing wheel bearing housing F >> 3B-Y-450 000* wheel bearing housing F 3B-Y-450 001>>* wheel bearing housing wheel bearing housing upper link upper link upper link F

8 + 4D0 407 192 C 9 + N 10 + N 11 + N 12 (12) (12) (12) (12) (13) (13) 14A 102 861 02 034 790 7 906 289 01

8D0 407 257 AL 8D0 407 258 AC 8D0 407 258 AL 8D0 407 257 AM 8D0 407 258 AM 8D0 407 505 H 8D0 407 506 H 4D0 407 509 G

1 1 1 1 1 1

AEB,ATW AEB,ATW,AUG AHA,ATQ AHA,ATQ

1

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:50

11.12.2006 USA

PAPos (14A) (14A) 14A 15 15

2000Part Number

4

07Name

407-11Remarks left rear upper right rear upper right rear upper Qty 1 1 1 Model

597Pos (22)

ETKAName Remarks white brown 2 yellow brown 2 yellow brown 2 yellow brown 2 green brown 2 orange blue 2 orange blue 2 orange blue 2 grey blue 2 grey blue 2 grey blue 2 yellow blue 26,8MM 1 PR-1BA: sedan PR-1BE/0JK PR-1BE/0JJ PR-1BE/0JH PR-1BE/0JG PR-1BE/0JF PR-1BE/0JE PR-1BE/0JD PR-1BA/0JL PR-1BA/0JK PR-1BA/0JJ PR-1BA/0JH Qty 2 Model PR-1BA/0JG

Part Number 8D0 411 105 AR coil spring 1 paint mark 3 paint marks coil spring 1 paint mark 1 paint mark coil spring 1 paint mark 2 paint marks coil spring 1 paint mark 3 paint marks coil spring 1 paint mark 1 paint mark

8D0 407 509 C 4D0 407 510 G 8D0 407 510 C 4D0 407 515 C 4B0 407 515

upper link F 3B-XE113 735>> upper link F >> 3B-XE113 734

(22)

8D0 411 105 AS

upper link F 3B-XE113 735>> bonded rubber mounting F >> 3B-XE113 734 bonded rubber mounting F 3B-XE113 735>>

(22) 4 (22) 4 M10X60X45 4 M10X62X45 4 (22) 17 + N 18 (18) 102 861 02 shouldered hex. nut, self-locking wheel hub wheel hub shouldered bolt shouldered bolt shouldered nut wishbone link also use: (21) 22 8E0 407 694 E wishbone link also use: 8D0 411 105 AM coil spring 1 paint mark 2 paint marks 8D0 411 105 AN coil spring 1 paint mark 3 paint marks 8D0 411 105 AP coil spring 1 paint mark 1 paint mark 8D0 411 105 AQ coil spring 1 paint mark 2 paint marks M10 5/112 5/112 M16X1,5X77 M14X1,5X75 M12X1,5 left N 906 259 01 right N 906 259 01 violet brown 2 violet brown 2 white brown 2 white brown 23 PR-1BA/0JF PR-1BA/0JE (22) PR-1BA/0JD (22) 4 2 2 2 2 4 1 1 1 1 2 PR-1BA/0JC (22) (22) AHA,ATQ (22) 8D0 407 615 E AEB,ATW,AUG AHA,ATQ AEB,ATW,AUG (22) 19 * 4A0 407 643 A (19) * 8A0 407 643 A 20 * 4D0 407 644 A (21) 8E0 407 693 E (22)

8D0 411 105 AT

8D0 411 105 BA

16 + N 16 + N

103 291 01 bolt, hex. hd. (combi.) F >> 3B-XE113 734 104 253 01 bolt, hex. hd. (combi.) F 3B-XE113 735>>

8D0 411 105 BM

8D0 411 105 CP

coil spring for sports-type running gear 1 paint mark 1 paint mark coil spring for sports-type running gear 1 paint mark 2 paint marks coil spring for sports-type running gear 1 paint mark 3 paint marks coil spring for sports-type running gear 1 paint mark 1 paint mark coil spring for sports-type running gear 1 paint mark 2 paint marks coil spring for sports-type running gear 1 paint mark 3 paint marks coil spring for sports-type running gear 1 paint mark 1 paint mark stabilizer

4A0 407 615 D

8D0 411 105 CQ

8D0 411 105 CR

8D0 411 105 CS

8D0 411 105 CT

(22)

8D0 411 105 DA

(22)

8D0 411 105 DB

(22)

8D0 411 309 K

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:50

11.12.2006 USA

PAPos (23) (23) 24A

2000Part Number

4

07Name

407-11Remarks 29MM 29MM left blue >>3B-XP213726 N 102 861 02 N 104 253 01 right yellow >>3B-XP213726 N 102 861 02 N 104 253 01 M10 4 M10 4 Qty 1 1 1 Model PR-1BA: wagon PR-1BE

597Pos (33) 34 35

ETKAName Remarks Qty 2 2 5X16,2X40 M10X25 4X12,1X20 upper >> 3B-X-497 000* 6 6 2 2 2 2 2 white >>3B-Y-121221 8D0 412 066 F 2 PR-1BA:AEB, ATW,AHA,ATQ, AUG Model PR-1BE

Part Number 8D0 412 131 E 4D0 412 137 C 8D0 412 145 B N 908 476 01

8D0 411 309 M 8D0 411 309 L 8D0 411 317 D

stabilizer stabilizer for sports-type running gear connecting link marked with: also use:

helper spring for sports-type running gear boot washer bolt, hex. hd. with shoulder washer mounting bracket F

36 2 2 1 39 2 2 39 (41) 37 38

4D0 412 369 A 4D0 412 377 F 8D0 412 391 B 8D0 412 383 E 3B0 413 031 Q

(24A)

8D0 411 318 D

connecting link marked with: also use:

bracket F 3B-X-497 001>>* gas-filled shock absorber marked with: also use: gas-filled shock absorber F >> 3B-YE121 221 for sports-type running gear gas-filled shock absorber F 3B-YE121 222>> for sports-type running gear screw, hex. hd. shouldered hex. nut, self-locking wheel bearing with mounting parts wheel bearing with mounting parts splash shield for brake disc see illustration: M12X1,5X85 M12X1,5 82MM 75MM

25 + N (25) + N

103 320 01 shouldered hex. nut F >> 3B-XP213 726 102 861 02 shouldered hex. nut, self-locking F 3B-XP213 727>> rubber mounting rubber mounting rubber mounting for sports-type running gear clamp

(41) 26 (26) (26) 27 4D0 411 327 G 4D0 411 327 H 4D0 411 327 H 4D0 411 336 D 24,8MM 27MM 27MM 2 2 2 2 M8 upper >> 3B-X-497 000* upper 2 lower >> 3B-YE121 221 lower >> 3B-YE121 221 lower 2 lower 2 2 PR-1BA 2 2 46 (45) 2 45 8 PR-1BA: sedan PR-1BA: wagon PR-1BE 43 (44) (41)

3B0 413 031 H

2

PR-1BE AEB,ATW,AHA, ATQ PR-1BE: ATW,AHA,ATQ, AUG

3B0 413 031 R

2

N N

102 412 01 101 064 02

2 2 2 2 AHA,ATQ AEB,ATW,AUG

28 + N 29 (29) 30 31 (30) 32 33

901 838 02 shouldered hex. nut spring seat F

8D0 412 065 8D0 412 065 D 8D0 412 103 B 4D0 412 107 B 8D0 412 066 F 4D0 412 127 8D0 412 131 F

4A0 498 625 4B0 498 625

spring seat F 3B-X-497 001>> spring seat F packing F

615-.. M6X10 6 2 M10X62X45 4

47 + N 49

905 293 01

screw, hex. hd. clamp F >> 3B-XP213 726

spring seat F 3B-YE121 222>> protective cap helper spring

8D0 411 357 104 253 01

51 + N

bolt, hex. hd. (combi.) F 3B-XP213 727>>

et_bt2.frm

page: 003

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PA

2000

4

07

407-48

597Pos

ETKAName Remarks front left left right right M14X1,5X73 M10X48 1 1 1 1 2 12 6 right M8X28 1 6 2 2 2 92,5X10X1 31X10X0,8 28X1,5 94MM outer 2 2 2 2 2 2 2 inner inner 2 2 Qty Model AEB,ATW

Part Number

drive shaft for manual transmission 1 (1) (1) (1) 8D0 407 271 AQ 8D0 407 451 AX 8D0 407 272 AQ 8D0 407 452 AX drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints shouldered bolt bolt, with polygon socket hd. . plate shield bolt, with hex. socket hd. (combi.) circlip thrust ring concave washer clip hose clip lock ring sealing washer cv boot with attachment parts and grease wheel shaft, outer with joint, rotor and assembly parts wheel shaft, outer with joint, rotor and assembly parts cv boot with attachment parts and grease constant velocity joint with boot, attachment parts and grease

2 * 4B0 407 643 3 + N 4 5 6 906 682 01

443 407 357 4D0 407 720 N 104 135 01

10 * 171 407 297 C 11 * 893 407 295 12 * 321 407 287 13 * N 14 + N 15 * N 907 724 01 907 399 01 012 374 1

16 * 8D0 407 309 A 20 21 (21) 22 23 3B0 498 203 A 8D0 498 099 B 8D0 498 099 BX 443 498 201 B 431 498 103 C

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PAPos (23)

2000Part Number

4

07Name

407-48Remarks inner Qty 2 Model

597Pos

ETKAName Remarks Qty Model

Part Number

431 498 103 CX constant velocity joint with boot, attachment parts and grease 052 133 A2 high temperature grease 052 133 A3 high temperature grease

30 * G (30) * G

90G 120G

X X

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PA

2000

4

07

407-49

597Pos

ETKAName Remarks tripode left left right right left right M14X1,5X73 M10X20 right M8X28 1 1 1 1 1 1 2 12 1 3 2 25,1X6,95 2 2 92,5X10X1 31X10X0,8 34,6X7X0,6 93,5X7X0,6 25X1,2 2 2 2 2 2 Qty AUG Model

Part Number

drive shaft for manual transmission 1 (1) (1) (1) 2 (2) 3 8D0 407 271 DP 8D0 407 451 FX 8D0 407 272 DP 8D0 407 452 FX 8D0 407 417 L 8D0 407 418 L 4B0 407 643 904 411 02 drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joint inner drive shaft with constant velocity joint inner shouldered bolt bolt, with polygon socket hd. . shield bolt, with hex. socket hd. (combi.) circlip thrust ring concave washer clip hose clip retaining clip hose clip lock ring not a spare part for this model not a spare part for this model 3B0 498 203 A cv boot with attachment parts and grease

4 + N 5 6

4D0 407 720 N 104 135 01

10 * 171 407 297 C 11A * 321 407 295 A 12 * 321 407 287 13 * N 14 + N 15 + N 16 * N 17A * N 18 19 20 907 724 01 907 399 01 102 077 01 906 601 01 012 425 1

outer

2

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PAPos 21 (21) 22 23

2000Part Number

4

07Name

407-49Remarks Qty 2 2 inner 2 Model

597Pos

ETKAName Remarks Qty Model

Part Number

3B0 498 099 D

wheel shaft, outer with joint, rotor and assembly parts

3B0 498 099 DX wheel shaft, outer with joint, rotor and assembly parts 1H0 498 201 cv boot with attachment parts and grease not a spare part for this model to be used for: 052 133 A2 high temperature grease 052 133 A3 high temperature grease 000 605 high temperature grease

8D0 407 417 L 8D0 407 418 L 90G outer 120G outer 140G inner

1 1 X X X

30 * G (30) * G (30) * G

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PA

2000

4

07

407-50

597Pos

ETKAName Remarks front left left right right left N 908 182 01 1 1 1 1 1 1 1 1 2 12 1 1 X 2 A29X2 2 2 2 107X9X0,6 33MM 34,6X7X0,6 93,5X7X0,6 25X1,2 2 2 2 2 2 Qty Model AHA,ATQ

Part Number

drive shaft for manual transmission 1 (1) (1) (1) 2 8D0 407 271 DT 8D0 407 451 CX 8D0 407 272 DT 8D0 407 452 CX 8D0 407 417 E drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joint inner also use: drive shaft with constant velocity joint inner also use: shouldered bolt bolt, with polygon socket hd. . shield shield bolt, with hex. socket hd. (combi.) lock ring lock ring thrust ring concave washer hose clip clip retaining clip hose clip lock ring not a spare part for this model

(2)

8D0 407 418 E

right N 908 182 01

3

4A0 407 643 A 904 411 02

M16X1,5X77 M10X20 left right M8X28

4 + N 5 (5) 6

8D0 407 719 4D0 407 720 N 104 135 01

10 * 441 407 297 11 * N 908 182 01

11A * 441 407 295 12 * 441 407 287 13 + N 904 427 01

14 * 441 407 293 15 + N 16 * N 17A * N 18 102 077 01 906 601 01 012 425 1

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PAPos 19 20

2000Part Number

4

07Name

407-50Remarks Qty Model

597Pos

ETKAName Remarks Qty Model

Part Number

not a spare part for this model 441 498 203 A cv boot with attachment parts and grease also use: wheel shaft, outer with joint, rotor and assembly parts also use: X wheel shaft, outer with joint, rotor and assembly parts also use: cv boot with attachment parts and grease constant velocity joint with boot, attachment parts and grease outer N 908 182 01 2 1 2 N 908 182 01 1 2 N 908 182 01 1 2 2

21

4D0 498 099

(21)

4D0 498 099

22 23

1H0 498 201 3B0 498 103 B

inner inner

(23)

3B0 498 103 BX constant velocity joint with boot, attachment parts and grease 052 133 A2 high temperature grease 052 133 A3 high temperature grease 000 605 high temperature grease

inner

2

30 * G (30) * G (30) * G

90G outer 120G outer 140G inner

X X X

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PA

2000

4

07

407-52

597Pos

ETKAName Remarks front left left right right left right M14X1,5X73 M10X20 right M8X22-Z1 1 1 1 1 1 1 2 12 1 3 2 25,1X6,95 2 2 92,5X10X1 31X10X0,8 34,6X7X0,6 93,5X7X0,6 25X1,2 2 2 2 2 2 Qty Model AEB,ATW,AUG

Part Number

drive shaft for 5 speed automatic transm. 1 (1) (1) (1) 2 (2) 3 8D0 407 271 BF 8D0 407 451 GX 8D0 407 271 BE 8D0 407 451 DX 8D0 407 417 J 8D0 407 417 H 4B0 407 643 904 411 02 drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joint inner drive shaft with constant velocity joint inner shouldered bolt bolt, with polygon socket hd. . shield bolt, with hex. socket hd. (combi.) circlip thrust ring concave washer clip hose clip retaining clip hose clip lock ring not a spare part for this model not a spare part for this model 3B0 498 203 A cv boot with attachment parts and grease

4 + N 5 6

4D0 407 722 E N 904 154 03

10 * 171 407 297 C 11A * 321 407 295 A 12 * 321 407 287 13 * N 14 + N 15 + N 16 * N 17A * N 18 19 20 907 724 01 907 399 01 102 077 01 906 601 01 012 425 1

outer

2

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PAPos 21 (21) 22 23

2000Part Number

4

07Name

407-52Remarks Qty 2 2 inner 2 Model

597Pos

ETKAName Remarks Qty Model

Part Number

3B0 498 099 D

wheel shaft, outer with joint, rotor and assembly parts

3B0 498 099 DX wheel shaft, outer with joint, rotor and assembly parts 4B0 498 201 cv boot with attachment parts and grease not a spare part for this model to be used for: 052 133 A2 high temperature grease 052 133 A3 high temperature grease 000 605 high temperature grease

8D0 407 417 J 8D0 407 417 H 90G outer 120G outer 140G inner

1 1 X X X

30 * G (30) * G (30) * G

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PA

2000

4

07

407-55

597Pos

ETKAName Remarks front left left right right left right M16X1,5X77 M10X20 right M8X22-Z1 1 1 1 1 1 1 2 12 1 3 2 A29X2 2 2 2 107X9X0,6 33MM 34,6X7X0,6 93,5X7X0,6 25X1,2 2 2 2 2 2 Qty Model AHA,ATQ

Part Number

drive shaft for 5 speed automatic transm. 1 (1) (1) (1) 2 (2) 8D0 407 271 BC 8D0 407 451 JX 8D0 407 272 BC 8D0 407 452 JX 8D0 407 417 F 8D0 407 418 F drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joints drive shaft with constant velocity joint inner drive shaft with constant velocity joint inner shouldered bolt bolt, with polygon socket hd. . shield bolt, with hex. socket hd. (combi.) lock ring lock ring thrust ring concave washer hose clip clip retaining clip hose clip lock ring not a spare part for this model not a spare part for this model

3 * 4A0 407 643 A 4 + N 5 6 904 411 02

4D0 407 722 E N 904 154 03

10 * 441 407 297 11 * N 908 182 01

11A * 441 407 295 12 * 441 407 287 13 + N 904 427 01

14 * 441 407 293 15 + N 16 * N 17A * N 18 19 102 077 01 906 601 01 012 425 1

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:51

11.12.2006 USA

PAPos 20

2000Part Number

4

07Name

407-55Remarks outer N 908 182 01 Qty 2 1 2 N 908 182 01 1 2 N 908 182 01 1 2 Model

597Pos

ETKAName Remarks Qty Model

Part Number

441 498 203 A

cv boot with attachment parts and grease also use: wheel shaft, outer with joint, rotor and assembly parts also use:

21

4D0 498 099

(21)

4D0 498 099

X wheel shaft, outer with joint, rotor and assembly parts also use: cv boot with attachment parts and grease not a spare part for this model to be used for:

22 23

4B0 498 201

inner

8D0 407 417 F 8D0 407 418 F 90G outer 120G outer 140G inner

1 1 X X X

30 * G (30) * G (30) * G

052 133 A2 high temperature grease 052 133 A3 high temperature grease 000 605 high temperature grease

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:52

11.12.2006 USA

PA

2000

4

09

409-15

597Pos

ETKAName Remarks Qty Model DHW,DHY,DVZ, DVX,EZG,EHV ball:90mm 10 01 9* ball:90mm 1 ball:90mm 37/10 37/10 M10X1X22,8 1 1 1 DVX,EZG DVZ DHW,DHY DVX,DVZ,EZG, EHV 1 DVX,EZG,DHW, DHY,EHV

Part Number

differential gear set for 5 speed manual transmiss. (1) 012 409 121 M differential housing G >> differential housing G 11 01 9>>* differential housing gear set gear set screw, hex. hd. shaft - differential pinion housing-differntial pinion pin circlip cover for final drive cover for final drive G >> 10 01 9* cover for final drive G 11 01 9>>* taper roller bearing taper roller bearing G >> taper roller bearing G 11 01 9>>* taper roller bearing G 11 01 9>>* 10 01 9* 46X75X18 right 50X80X20 left 46X75X18 46X75X18 2 1 ball:92mm 5X36

(1) (1) 2 (2) 3 4 5 6 7 8 (8) (8)

012 409 121 L 012 409 121 L 012 409 143 AL 012 409 143 CK N 903 614 01

10 DHW,DHY,DVZ, DVX,EZG,EHV 1 1 1 2 1 1 1 2 DHW,DHY,DVZ, DVX,EZG,EHV DHW,DHY,DVZ, DVX,EZG,EHV DHW,DHY,DVZ, DVX,EZG,EHV DHW,DHY,DVZ, DVX,EZG,EHV DHW,DHY DVX,DVZ,EHV DVX,DVZ,EZG, EHV DHW,DHY DVX,DVZ,EHV DVX,DVZ,EZG, EHV DVX,DVZ,EZG, EHV

005 409 177 012 409 170 A N 100 726 01

012 409 413 012 409 131 H 012 409 131 H 012 409 131 L

9 (9) (9)

002 517 185 002 517 185 A 002 517 185 A

(9)

012 409 123

1

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:52

11.12.2006 USA

PAPos

2000Part Number

4

09Name

409-15Remarks 65X74,8 left/right Qty Model

597Pos (10) DHW,DHY,DVZ, DVX 0,45 0,5 0,55 0,6 0,65 0,7 0,75 0,8 0,85 0,9 70X79,8 left DVX,DVZ,EZG, EHV lower (10) 65X74,8 right DVX,DVZ,EZG, EHV lower (10) 0,45 left 0,49 left 0,53 left 0,57 left 0,61 left 0,65 left 0,69 left X X (10) TAB004965G (10) (10) (10) X (10) (10)

ETKAName Remarks 0,73 left 0,77 left 0,81 left 0,85 left 0,45 right 0,49 right 0,53 right 0,57 right 0,61 right 0,65 right 0,69 right 0,73 right 0,77 right 0,81 right 0,85 right 45X60X8 M8X36-E-PC 108MM 130MM 35X38,5X6,6 Qty X X X X X X X X X X X X X X X 2 10 2 2 2 1 DHW,DVX DHY,DVZ,EZG DHW,DHY,DVZ, DVX,EZG,EHV Model

Part Number 012 409 387 EA 012 409 387 EB 012 409 387 EC 012 409 387 ED 012 409 387 AK 012 409 387 AL 012 409 387 AM 012 409 387 AN 012 409 387 AP 012 409 387 AQ 012 409 387 AR 012 409 387 AS 012 409 387 AT 012 409 387 BA 012 409 387 BB 016 409 399 B N 903 660 01 shim shim shim shim shim shim shim shim shim shim shim shim shim shim shim seal

shim for 5 speed manual transmiss. G >> 10 01 9* 10 (10) (10) (10) (10) (10) (10) (10) (10) (10) 012 409 387 012 409 387 A 012 409 387 B 012 409 387 C 012 409 387 D 012 409 387 E 012 409 387 F 012 409 387 G 012 409 387 H 012 409 387 J shim shim shim shim shim shim shim shim shim shim shim for 5 speed manual transmiss. G 11 01 9>>* see illustration: shim for 5 speed manual transmiss. G 11 01 9>>* see illustration: 10 (10) (10) (10) (10) (10) (10) 012 409 387 DM shim 012 409 387 DN shim 012 409 387 DP shim 012 409 387 DQ shim 012 409 387 DR shim 012 409 387 DS shim 012 409 387 DT shim

X X X (10) X X X (10) X X X (10) (10) (10) (10)

X 13 X 14 X X 16 X 21 012 409 182 B drive gear-speedometer 012 409 228 spacer ring 15 (15) innensechsrund-linsenschraube flange shaft flange shaft 012 409 343 H 012 409 343 J

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:52

11.12.2006 USA

PAPos 22

2000Part Number

4

09Name

409-15Remarks also use: >>G 21 067 443 906 233 191 906 102 14,5X2 ball:92mm M24X1,5 100G 50G Qty 1 1 1 1 1 1 X X Model

597Pos

ETKAName Remarks Qty Model

Part Number

012 409 191 D

vehicle speed sensor

23 24 25 26 (26)

N

903 684 01 round seal 1 set of differential pinions plug

012 498 081 C 012 301 127 F

DHW,DHY,DVZ, DVX,EZG,EHV

AMV 188 001 02 sealing paste G 052 128 A1 sealing grease for seal

et_bt2.frm

page: 003

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:52

11.12.2006 USA

PA

2000

4

09

409-57

597Pos

ETKAName Remarks Qty Model DDT,DRD,EFP, EKC

Part Number

differential gear set for 5 speed automatic transm. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 16A 17 18 18A 19 20 21 01V 409 135 01V 409 529 01V 409 297 01V 409 144 01V 409 133 01F 409 191 N 903 684 01 not a spare part not a spare part not a spare part not a spare part seal lock ring roller bearing round seal vehicle speed sensor round seal cover for final drive bolt, with polygon socket hd. (combi.) drive gear-speedometer seal flange shaft thrust piece pressure spring bolt, with hex. socket hd. flange shaft flange shaft seal not a spare part bolt, with polygon socket hd. (combi.) M8X45 12 left 130MM left left left right 130MM right 130MM right right M8X45 black 14,5X2 1 1 1 1 1 2 1 3 1 1 1 1 1 1 1 1 1

01V 409 131 01V 409 135 01V 409 187 01L 409 399 01V 409 355 01V 409 380 01V 409 379 01F 409 359 01V 409 355 A 01V 409 355 B 01V 409 399

DDT,EFP DDT,EFP

DRD,EKC DDT,EFP

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:52

11.12.2006 USA

PAPos 22 23 24 25 26 27 28

2000Part Number

4

09Name

409-57Remarks Qty 1 Model

597Pos

ETKAName Remarks Qty Model

Part Number

01V 409 057

plug with seal not a spare part not a spare part not a spare part

01V 409 133 A

round seal not a spare part not a spare part

1

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:52

11.12.2006 USA

PA

2000

4

09

409-95

597Pos

ETKAName Remarks Qty Model DDT,DRD,EFP, EKC 1 1 1 1 1 1 1 see illustration: 321-65 7 4 1 DDT,DRD,EFP, EKC DDT,DRD,EFP, EKC DDT,DRD,EFP, EKC DDT,DRD,EFP, EKC

Part Number

output gear with differential housing for 5 speed automatic transm. 1 2 3 (4) 5 6 7 8 9 10 01V 409 775 01V 409 775 B 01V 409 775 A 01V 398 208 A 01V 321 157 B 01V 498 171 H 01V 498 171 J 01V 498 171 K 01V 301 211 1 set of thrust washers needle bearing repair kit for intermediate gearbox gears repair kit for intermediate gearbox gears repair kit for intermediate gearbox gears transmission cover gasket ball bearing ball bearing ball bearing

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:52

11.12.2006 USA

PA

2000

4

19

419-20

597Pos

ETKAName Remarks Qty Model

Part Number

steering wheel 1 3B0 419 091 J steering wheel for vehicles with airbag F >> 3B-WE113 561 F >> 3B-WD080 800* F >> 3B-WP098 000* satin black steering wheel for vehicles with airbag F 3B-WE113 562>> F 3B-WD080 801>>* F 3B-WP098 000>>* satin black steering wheel (leather) for vehicles with airbag F >> 3B-WE113 561 F >> 3B-WD080 800* F >> 3B-WP098 000* black steering wheel (leather) for vehicles with airbag F 3B-W-113 562>> 3B-X-600 000* F 3B-WD080 801>> 3B-X-600 000* F 3B-WP098 001>> 3B-X-600 000* black steering wheel (leather) for vehicles with airbag F 3B-Y-000 001>>* black securing plate F >> 3B-WE113 561 F >> 3B-WD080 800* F >> 3B-WP098 000* for steering wheel: securing plate F 3B-WE113 562>> F 3B-WD080 801>>* F 3B-WP098 001>>* not a spare part replacement: steering wheel 3B0 419 091 .. 1J0 419 091 .. X X 1 3B0 419 091 J 3B0 419 091 M 1

1

10/96-07/9701C (1) 3B0 419 091 AE

1

07/97-08/0001C (1) 3B0 419 091 M

1

10/96-07/97E74 (1) 3B0 419 091 AF

1

07/97-05/99E74 (1) 3B0 419 091 AF

1

05/99-08/00E74 1A 3B0 419 096

(1A)

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:52

11.12.2006 USA

PAPos (1B)

2000Part Number

4

19Name

419-20Remarks Qty Model

597Pos

ETKAName Remarks Qty Model

Part Number

1J0 419 091 AH multifunction steering wheel for vehicles with airbag, cruise control and radio control as required use: for airbag: F 01/00-08/00E74 black >> 3B-Y-700 000*

1J0 419 526 .. N 908 587 01 1J0 880 201 C 4EC

1 3 1 PR-4LF

(1B)

1J0 419 091 CH multifunction steering wheel for vehicles with airbag, cruise control and radio control as required use: F 3B-Y-700 001>>* 06/00-08/00E74 black

1J0 419 526 .. N 908 587 01

1 3 1

PR-4LF

(1C) 2

1J0 419 526 B

balance weight

26,5HZ

1 1

1J0 419 091 AE sports steering wheel(leather) for vehicles with airbag 10/96-08/00E74 black

3 4

N

907 991 01 bolt, with polygon socket hd. . air bag harness steering wheel see illustration: air bag harness sports steering wheel see illustration: see illustration: see illustration:

M18X1,5X18

1

1 972-25 1 972-25 953-50 953-50

5

7 8

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:53

11.12.2006 USA

PA

2000

4

19

419-35

597Pos

ETKAName Remarks Qty Model

Part Number

steering column (1) 2 3 4 5 3B0 419 502 D 4D0 419 699 N N 906 156 01 906 354 01 steering column with mechanical operation bolt, with hex. socket hd. hex. nut, self-locking bolt, with hex. socket hd. handle satin black innensechsrund-linsenschraube M5X8 2 M10 M10 M8X38Z1 lhd rhd 1 1 1 4 1

1J0 419 378 F 10/96-08/0001C

6

N

104 066 01

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:53

11.12.2006 USA

PA

2000

4

22

422-40

597Pos

ETKAName Remarks Qty Model

Part Number

power steering steering damper F >> 3B-XE498 355* 1 >8D1 422 052 X steering gear with inner tie rod ball joint steering gear with inner tie rod ball joint steering gear with inner tie rod ball joint steering gear with inner tie rod ball joint steering gear with inner tie rod ball joint 12 point socket head screw cup cup F F >> 3B-XE376 641 >> 3B-XP319 680 right M10X38 KOYO lhd KOYO lhd lhd ZF lhd lhd 1 1 1 1 1 3 1 1 4 cylinder 4 cylinder 4 cylinder 4 cylinder 6 cylinder 6 cylinder

(1) #8D1 422 052

(1) #8D1 422 052 BX (1) >8D1 422 052 C (1) #8D1 422 052 CX 2 + N 3 4 908 607 01

4D0 422 326 8D0 419 831 J

(4)

8D0 419 831 K

cup F 3B-XE376 642>> F 3B-XP316 681>> cup F F >> 3B-XE376 641 >> 3B-XP316 680

right

1

4 cylinder

(4)

4D0 419 831 D

right

1

6 cylinder

(4)

4D0 419 831 E

cup F 3B-XE376 642>> F 3B-XP316 681>> cup F F >> 3B-XE376 641 >> 3B-XP316 680

right

1

6 cylinder

5

4D0 419 831 D

left

1

(5)

4D0 419 831 E

cup F 3B-XE376 642>> F 3B-XP316 681>> cup round seal clamp clamp F F >> 3B-XE376 641 >> 3B-XP316 680

left

1 1 6 cylinder 6 cylinder 6 cylinder

6 7

4D0 419 831 A N 906 542 02 906 540 01 102 020 01

57X2 59X7X0,8 24,1

2 2 2

8 + N 9 + N

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:53

11.12.2006 USA

PAPos (9)

2000Part Number

4

22Name

422-40Remarks 22X10 2 Qty Model

597Pos 23

ETKAName Remarks Qty 1 X ST4,8X19-C-Z2 5X5,4 250G M8X10 X X X 1 Model

Part Number 8D0 422 704 shield speed nut

4B0 422 875

spring clip F 3B-XE376 642>> F 3B-XP316 681>>

24 + 811 807 577 C 67X7X0,8 50X2 right steel >>3B-XE376641 >>3B-XP319680 8D0 419 831 K 4B0 422 875 left steel >>3B-XE376641 >>3B-XP319680 4D0 419 831 E 4B0 422 875 right steel >>3B-XE376641 >>3B-XP319680 4D0 419 831 E 4B0 422 875 left/right steel >>3B-XE376641 >>3B-XP319680 4D0 419 831 E 4B0 422 875 BM14X1,5 steel M8X25 2 2 2 4 cylinder 25 + N 26 + N 27 28 1 1 2 4 cylinder 100 032 03 038 601 1

10 11 12

N N

906 541 01 clamp 901 809 02 round seal tie rod also use:

tapping screw,fill.hd.(combi.) nut,thread cutting steering grease socket hd. screw with collar

4B0 419 801 E

AOF 063 000 04 N 102 910 01

(12)

4B0 419 801 E

tie rod also use:

1 1 2 6 cylinder

(12)

4B0 419 801 E

tie rod also use:

1 1 2 6 cylinder

(12)

4B0 419 801 E

tie rod also use:

1 1 2 2 2 1 6 cylinder

13 (14)

N

011 113 5

hex. nut tie rod end

4B0 419 811 E

15 + N 16

906 289 01 bolt, hex. hd. (combi.) steering damper shouldered hex. nut, self-locking

4D0 425 021 D 023 003 8

17 + N 18 19 20 21 22 N

AM8 M10X35-SW16

1 1 2 2 1 6 cylinder 6 cylinder 6 cylinder 6 cylinder

101 706 04 screw, hex. hd. bushing sound absorber bracket concave washer

4D0 425 195 4D0 425 197 A 4D0 425 057 A 4D0 422 531

50X25,4X3

1

et_bt2.frm

page: 002

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:53

11.12.2006 USA

PA

2000

4

22

422-42

597Pos

ETKAName Remarks Qty Model

Part Number

power steering F 3B-XE498 356>>* 1 >8D1 422 052 M steering gear with inner tie rod ball joint steering gear with inner tie rod ball joint steering gear with inner tie rod ball joint steering gear with inner tie rod ball joint steering gear with inner tie rod ball joint tie rod tie rod end hex. nut cup cup spring clip clamp round seal clamp round seal bolt, hex. hd. (combi.) cup 12 point socket head screw shield shield speed nut nut,thread cutting tapping screw,fill.hd.(combi.) steering grease 5X5,4 ST4,8X19-C-Z2 250G M10X38 left BM14X1,5 right left 22X10 67X7X0,8 57X2 59X7X0,8 50X2 M8X25 lhd lhd steel lhd KOYO lhd KOYO lhd VW-BS ZF lhd ZF lhd ZF 1 1 1 4 cylinder 4 cylinder 4 cylinder

(1) #8D1 422 052 MX (1) #8D1 422 052 BX

(1) >8D1 422 052 K (1) #8D1 422 052 KX 2 3 4 (5) (6) 7 8 9 4B0 419 801 E 4B0 419 811 E N 011 113 5

1 1 2 2 2 1 1 2 1 1 1 1 2 1 3 1 1 X X X X

6 cylinder 6 cylinder

8D0 419 831 K 4D0 419 831 E 4B0 422 875 N N 906 541 01 906 542 02 906 540 01 901 809 02 906 289 01

10 + N 11 N

12 + N 13

4D0 422 326 908 607 01

14 + N 15 16

8D0 422 703 D 8D0 422 704 A

17 + 811 807 577 C 18 + N 19 + N 20 038 601 1 100 032 03

AOF 063 000 04

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:53

11.12.2006 USA

PA

2000

4

22

422-60

597Pos

ETKAName Remarks Qty Model 4 cylinder

Part Number

oil container and connection parts, hoses F 3B-VE116 999>> F 3B-VP113 283>> 1 (2) 3 4 5 6 8D0 422 371 H 8D0 422 376 C N 902 809 01 oil container cover for oil container bolt, hex. hd. (combi.) grommet return hose (cooling pipe > steering gear) banjo bolt sealing washer check valve sealing washer flexible hose from vane pump to steering gear clamp suction hose oil container vane type pump clamp spring clip spring clip return hose (cooling pipe > fluid cont.) cooling pipe screw, hex. hd. bolt, hex. hd. (combi.) screw, hex. hd. washer tie wrap cover satin black M6X25 M6X30-Z1 M6X35 A5,5X12,5X1,6 5X6,5 17,5 16X1,2 B23X12 AL16-25 A14X20 lhd M16X1,5 A16X22 lhd M6X22 1 1 2 1 1 2 4 1 2 1 1 1

431 129 669 8D1 422 891 J N 904 674 04 013 848 6

7 + N 8

4D0 422 529 H 013 849 4

9 + N 10

8D1 422 893 AL 024 510 7

4 cylinder

11 + N 12

4B0 422 887 E

13 + N 13A 14 16 17

102 555 01

2 1 1 1 1 X X X 2 X 1 1

4B0 422 379 N 906 869 01

8D0 422 891 C 8D0 422 885 K 010 218 6 100 050 07 010 221 3 011 540 2 906 661 01

18 + N (18) (18) N N

19 + N 20 + N 22

8D0 972 807 04/97-08/0001C

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:53

11.12.2006 USA

PA

2000

4

22

422-70

597Pos

ETKAName Remarks Qty Model 6 cylinder 1 1 M6X22 2 1 lhd M16X1,5 A16X22 1 2 4 1 A14X20 2

Part Number

oil container and connection parts, hoses 1 (2) 3 4 5 6 8D0 422 371 H 8D0 422 376 C N 902 809 01 oil container cover for oil container bolt, hex. hd. (combi.) grommet return hose (cooling pipe > steering gear) banjo bolt sealing washer check valve sealing washer flexible hose from vane pump to steering gear F >> 3B-Y-109 000* F >> 3B-YE089 000* flexible hose from vane pump to steering gear F 3B-Y-109 001>>* F 3B-YE089 001>>* shouldered hex. nut, self-locking flexible hose vane type pump flexible hose screw, hex. hd. retaining clip spring clip suction hose water pipe with servo steering oil suction pipe see illustration: 8D0 422 887 L suction hose oil container water pipe with servo steering oil suction pipe M6X20 23,5X7X0,6 B23X12 AM8

431 129 669 8D1 422 891 J N 904 674 04 013 848 6

7 + N 8

4D0 422 529 H 013 849 4

9 + N 10

8D1 422 893 AT

lhd

1

(10)

4B1 422 893 Q

lhd

1 1 1

11 + N 12

023 003 8

4B0 422 893 A

13 + N 16 16A 17 18 N N

010 217 10 102 556 01 906 869 01

1 3 1 1

4B0 422 887 B

121-60 1

19

et_bt1.frm

page: 001

EPIS 221

Model

Year

MG

SG

Illustration

Restrictions

UPD

17:53

11.12.2006 USA

PAPos 20

2000Part Number

4

22Name

422-70Remarks Qty 1 17,5X7X0,6 16X1,2 1 M6X25 M6X30-Z1 M6X35 A5,5X12,5X1,6 5X6,5 X X X 2 X 1 2 Model

597Pos

ETKAName Remarks Qty Model

Part Number

8D0 422 891 C

return hose (cooling pipe > fluid cont.)

21 + N 21A 22

102 555 01 clamp spring clip cooling pipe screw, hex. hd.

4B0 422 379 8D0 422 885 K 010 218 6

23 + N (23) (23) N N

100 050 07 bolt, hex. hd. (combi.) 010 221 3 011 540 2 screw, hex. hd. washer

24 + N 25 + N 26

906 661 01 tie wrap cover

8D0 972 807

04/97-08/0001C satin black

et_bt2.frm

page: 002

EPIS 221

ETKAModel Year MG SG Illustration Restrictions UPD

17:53

11.12.2006 USA

PA

2000

4

98

498-00R

597

Pos

Part Number >>012 498 081 C

Name 1 set of differential pinions comprising: 1 set of differential pinions comprising: wheel shaft, outer with joint, rotor and assembly parts wheel shaft, outer with joint, rotor and assembly parts comprising: wheel shaft, outer with joint, rotor and assembly parts comprising:

Remarks ball:92mm

Qty 1

Model

>>012 498 081 F

ball:80mm

1

>>3B0 498 099 AX

2

>>3B0 498 099 D

2

>>4D0 498 099

2

>>4D0 498 099

X

wheel shaft, outer with joint, rotor and assembly parts comprising: wheel shaft, outer with joint, rotor and assembly parts comprising: wheel shaft, outer with joint, rotor and assembly parts comprising: wheel shaft, outer with joint, rotor and assembly parts comprising: wheel shaft, outer with joint, rotor and assembly parts comprising: constant velocity joint with boot, attachment parts and grease comprising: constant velocity joint with boot, attachment parts and grease comprising: constant velocity joint with boot, attachment parts and grease comprising: constant velocity joint with boot, attachment parts and grease comprising: cv boot with attachment parts and grease comprising: inner

2

>>8D0 498 099 B

2

>>8D0 498 099 BX

2

>>8D0 498 099 C

2

>>8D0 498 099 CX

2

>>3B0 498 103 B

2

#3B0 498 103 BX

inner

2

>>431 498 103 C

inner

2

>>431 498 103 CX

inner

2

1H0 498 201

inner

2

et_text.frm

page: 001

EPIS 221

ETKAModel Year MG SG Illustration Restrictions UPD

17:53

11.12.2006 USA

PA

2000

4

98

498-00R

597

Pos

Part Number 4B0 498 201

Name cv boot with attachment parts and grease comprising: cv boot with attachment parts and grease comprising: cv boot with attachment parts and grease comprising: cv boot with attachment parts and grease comprising: cv boot with attachment parts and grease comprising: wheel bearing with mounting parts comprising: wheel bearing with mounting parts comprising:

Remarks inner

Qty 2

Model

443 498 201 B

inner

2

893 498 201 B

inner

2

3B0 498 203 A

outer

2

441 498 203 A

outer

2

>>4A0 498 625

82MM

2

>>4B0 498 625

75MM

2

et_text.frm

page: 002

EPIS 221